249
252
255
258
261L
262
263L
266
269
270
272
274
276L
278
282
283
287

QTY RETAIL

DESCRIPTION /PK  PRICE
SKID-LANDING 2 7.50
CLAMP-SKID 4 4.95
ROD END-FIN TYPE 4 2.50
LINK-U-DOUBLE END 2 1.25
CASE-COUNTER GEAR 1 2.75
STRUT TERMINAL 4 6.50
LEVER-"L" 1 1.00
CAMLOCK 2 1.70
RUBBER GROMMET-8x14x36mm 2 2.00
BALL-5MM STEEL a9 3.7§
ROD-CNTRL-2x70MM 1 0.95
SCREW-PAN HEAD-2x10MM 10 1.50
SCREW-PAN HEAD=-3x10MM 10 1.25
ROD-CONTROL-2x45mm 1 1.50
RCD-CONTROL=2x90mm 2 1.95
SCREW-SOCKET HEAD-3x10MM 2 D.85
SCREW-SOCKET HEAD-3x16MM 2 0.85
SCREW-SOCKET HEAD-3x25MM 2 1.25
SCREW-SOCKET HEAD-3x20MM 2 1.25
SCREW-SOCKET HEAD-3x12MM 2 0.85
SCREW-SOCKET HEAD-3x35MM 10 3.95
SCREW-SOCKET HEAD-4X15MM 16 3.85
HUT-HEX~-2MM 6 1.35
RUT-HEX=-3MM 5 1.25
NUT=-LOCK=3MM 10 2.50
SCREW=-PAN HEAD-2X6MM 10  1.65
SCREW=PAN HEAD-2x8MM 10 1.65
SCREW~PAN HEAD-2x16MM 5 1.10
SCREW~SOCKET HEAD SET-4x4MM 2 1.00
WASHER-FLAT-2MM-0.S5. 4 0.95
SCREW-SQCKET HEAD-3xX6MM 4 0.85
WLSHER-FLAT=-4MM 6 2.00
WASHER-FLAT-2MM 19  1.00
WASHER-CVERSIZE-3MM 10 1.00
SCREW-P.,X.~4x%3/8" 5 0.85
SCREW~SOCKET HEAD=2x12MM 2 1.65
SCREW=S0CKET HEAD-2.6X&8MM 2 1.65
SCREW=-PK-2x1/4" 10 ©.85
SCREW~SOCKET HEAD-4x10MM 10 4.25
WASRER-3MM 10 0.9%
WASHER-FLAT-4x8x. 5MM 10 1.00
ALLEN KEY-2mm 1 0.85
ALLEN KEY-2.5mm 1 0.85
5 1.93

SCREW-SOCKET HEAD-3X3MM

PARTS PRICE LIST

GMP OTY RETAIL ,

PART DESCRIPTION /PK PRICE |
289 ALLEN KEY-1l.5mm 1 0.85
290 ALLEN KEY-3mm 1 0.85
4071 COLLAR-MAIN SHAFT T 2.25
438NG CLUTCH BELL ASSM > 49.50
442NG STARTER CONE 1 5.50
450 BEARING-BALL-606 OF 1 7.65
451 HOLDER-BEARING-606 2  2.85
457 BEARING-THRUST-CRT 4-9 1 12.50
459 BEARING-BALL-SS 3-9 1 9.50
4610 GEAR-COUNTER-18%Z 1 10.95
4650 CROSS MEMBER-HEXAGON 4 6.95
475 LEVER=-PITCH TORQUE 1 5.50
4BOLG SHAFT-YOKE 2 2.95
482 LEVER-PITCH 2 4.95
485NG PILLAR-MAIN FRAME 1 3.35
486B BEARING-BALL-LF740 1 10.95
487B BEARING-BALL-LF1060ZZ 1 12.50
5058 MAST LOCK 1 3.9%
510 ARM-FIVOT 1 1.00
511 ARM-FLYBAR CONTROL 1 1.00
512 ARM-RADIUS 2 2.20
513 COLLAR-BRASS-2x3x3.1 2 1.25
545 BOLT-PIVOT-"D" 4 5.95
546 BOLT-PIVOT-"E" 4 5.95
556 WIRE-TAIL ROTOR CONTROL 1 D.85
5575 SHROUD-COOLING FAN-SFLIT 1 12.50
558 TUBE-TAIL ROTOR CONTROL 1 2.50
556 FUEL TANK-300cc 1 4.95
5611 SCREW-SPECIAL-2X4.5mm 10  3.55
566 PIN-NEEDLE-2x11.8mm 2 2.15
570L BALL LINK W/0 BALL 10 4.75
576 ROD-CONTRCL-2X100mm 2 2.50
578 ROD-CONTROL-2x120mm 2 2.50
579 ROD END-CONTROL 2 2.95
6042 BEARING-BALL=-696Z2 1 4.95
6420 BELT=-TIMING-XL630 1 16.50
656 SWASHPLATE-SUPER IN-LINE 1 47.50
676W HEAT SHRINK-MN=-W 1 2.25
691 TOOL-FLYWHEEL ASSEMBLY 1 3.485
692 PITCH GAUGE S5CALE 1 3.50
BOBNG STAY-RIGHT FRONT 1 6.30
BOYNG STAY-LEFT FRONT 1 6.30
810NG PLATE-FRONT FRAME 1 5.95
B41 CLUTCH ASSEMBLY 1 19.95

www.1017.org/cricket

.QTY RETAIL

DESCRIPTION /PK  FRICE

CQUNTER FULLEY W/FLANGE 1 2,25
SHAFT-TAIL DRIVE=-W/PULLEY 1 9.95
FLYWHEEL/FAN ASSEMELY~NEW 1 23.50
LEVER-TAIL PITCH 1 2.25
YOKE-COLLECTIVE PITCH ASSM 1 29.95
PITCH PLATE SET 1 24.85
STRUTS~-LANDING 2 @.50
MOUNT~-TAIL BELT DRIVE 1 12.50
SPACER-TAIL ASSEMBLY 1 0.75
SIDE PLATE-TAIL ASSEMBLY 1 3.50
MAIN FRAME-RIGHT 1 18.95
MAIN FRAME-LEFT 1 1B.95
PLATE-SERVO MOUNT 1 2.25
BRACKET~TAIL LEVER 1 2.25
PLATE~CAMLOCK MOUNT 1 1.95
BRACKET-ANTIRCTATION 1 2.50
GEAR ASSEMBLY-MAIN-AUTO * -1 77.495
SHAFT-MAIN-AUTO 1 10.95
SUPPORT-S5ERVO~FRONT 1 3.50
LEVER-"A"-COLLECTIVE 1 3.50
LEVER-"B"-COLLECTIVE 1 1.95
MOUNT SET-SERVO-ASSEMBLED 1 9.50
COLLAR-4mm 1 1.95
WASHER-TEFLON 4 1.50
ROLL MIXER SET - 1 5.95
'BEARING BLOCK ASSEMBLY-SML 1 13.8%
MOUNT SET-60/61 EHGINE 1 12.50
SPACER-STARTER CONE 1 0.85
ROTOR BLADE SET-MN-COMPLETE 1 27.50
ROTOR BLADE SET-TAIL 2 5.50
TAIL BOOM-OQCTAGONAL-LONG 1 11.95
MOUNT~TATIL BOOM 2 2.00
BEARING-BL-TL SHAFT-6x12x4m 1 7.95
BRACKET-STABILIZER 1 2,25
HUB-TAIL ROTOR-EX 1 9.50
HOLDER-TAIL BLADE-SET 4 4.50
BRACKET~FAN COVER 1 1.25
SHAFT-PITCH LEVER 1 4,85
WASHER-NYLON 2 1.45
BEARING-TL LEVER 1 1.10
BEARING-4x8x3 1 4.25
CLAMP-TAIL PUSHROD 4 2.50
BEARING-THRUST-10x1Bx5mm 1 12.50
INSTRUCTION MANUAL SET 1 l0.00




N SIS N maw  —a———
l‘ —_————— —a
—il —i — I —i- &y
— - — NN AR — AR
GMP OTY RETAIL ° :

PART 4 . DESCRIPTION /PK  PRICE FLYBARLESS DELTA 3 ROTOR HEAD & SPARE PARTS
9586 TUBE-TAIL STRUT 2 6.50 227 ROD-CONTROL-2X30mm 1.65
9587 CANOPY FLOOR 1 1.50 233 SCREW-SOCKET HEAD-3x25MM 1,25
9588 STABILIZER SET 2 12.50 237 SCREW-SOCKET HEAD-3x35MM 1 3.585
9600 BOLT SET-ANTIROTATION 1 2.25 240 SCREW=-SOCKET HEAD-4x30MM 1.25
9603 BEARING-BALL~4 9~EX-NEW 1 7.95 ¢ 242 RUT-HEX~-3MM . 1.25
9610 SPACER~NYLON 4 0.95 245 SCREW=-PAN HEAD-2X&6MM 1 1.65
8615 SCREW-SPECIAL-3x16MM 2 0.85 275 NUT~LOCK-4MM 1 1.50
961% COLLAR-5TAND OFF 4 Q.95 ° - 521 HOLDER-MAIN BLADE BLOCK 12,95
9620 BALL-THREADED-SMM 2 0.95. 523 BEARING~1 15 12.50
9622 WASHER-FLAT-2.6MM 4 0.95 524 BEARING=15 20 12.50
9623 WASHER-~FIBER-3MM 4 0.75 . 6525 BEARING~CRT 6 12 7.50
9624 COLLAR-COQLLECTIVE 2 1.25 £E26 ADJUSTER-THRUST 6,95

970 CANOPY SET 1 22.50 535 HOLDER-MIXING ARM 31.05
591 DECAL SHEET 1 3.85 536 ARM=-MIXING 4.,95%

2
2
0
2
5
0
[}
2
2
2
2
2
2
2
538 CAP-DUST YOKE 2
539 COLLAR-YOKE-DAMPER-A 1 2.25
540 COLLAR-YOKE DAMPER-B 1
541 BEARING-BL-HKO040 2
565 PIN-NEEDLE-4X29.5MM 1
566 PIN-NEEDRLE-2x11.8mm 2
570L BALL LINK W/0 BALL 10
S00FH RCTOR HEAD-FLYBARLESS 1
9543 DAMPER RUBBER 1
9609 ROD-CONTROL=2x12ZMM 2
9615 SCREW-SPECIAL-3X16MM 2
9619 COLLAR-STAND OFF 4
9620 BALL-THREADED-5MM 2
9625 STUR=-4X27MM-DH 1
9630 HUB-MACHINED-FLYBARLESS-DH 1
971% YOKE BLADE HOLDER ASSM i
9722 YOKE-MACHINED 1

Quantities per pack NOT per kit
PRICES SUBJECT TO CHANGE WITHOUT NOTICE
#414 MAY BE USED ALSO

ANODIZEDR BLACK
ANODIZED GREY

NB =

Gorham Model Products, Inc.,
23961 Craftsman Rd., Calabasas CA USA 91302 (818) 992-0195

OVER

. WWW.1017.org/Cr_iCket _ .




GMP
PART 4

BAG 1

43EBNG
691
841
928NG
9536
957

BAG 2

101NG
110
9502

DAG 3

1730
4071
4610
L4630
485NG
4B7H
6042
BCBNG
BOONG
8740

$480

5514
9515
9524
9555
9584

BAG 4

442NG
450
451
810NG
9512
5537

16-Sep-88

BUILDING STAGES 1 & 2 = ENGINE DRIVE & COOLING FAN

CLUTCH BELL ASSM
FLYWHEEL ASSM TOOL
CLUTCH ASSEMBLY
PLYWHEEL/FAN ASSM
MOUNT~ENGINE (60)
MOUNT BRACKET

BUILDING STAGE 3 - LANDING GEAR

SKID-LANDING
CLAMP~LANDING SXID
STRUT-LANDING

o e e

Ly

231
235
239
266

276L WASHER-FLAT-3MM

231
243

276L WASHER-FLAT-3IMM

SCREW-SH-3X10MM
SCREW~SH-3X12MM
SCREW-SH-4X15MM
SCREW-PK-#4X3/8"

(S I

SCREW-SH-3X10MM
NUT-LOCK-3MM

(> S

BUILDING STAGES 4 & 5 - ENGINE/MAIN CHASSIS ASSEMBLY

CASE-COUNTER GEAR
COLLAR-M/S

COUNTER GEAR-182

CROSS MEMBER-HEX

MAIN FRAME SPACER SHAFT
BEARING LF-1060 22
BEARING-696

STAY-RIGHT FRONT
STAY-LEFT FRONT

COUNTER PULLEY W/FLANGE

#8740F = FLANGE-PULLEY (1)
¥8740W - PULLEY-COUNTER (1)
COLLECTIVE PITCH YOKE ASSM
#2311 = BALL-STEEL-5MM (2)

7241 = NUT-BEX-2MM (2)

#269 ~ SCREW-SH-2X12MM (2)
#270 ~ SCREW=SH-2,6X8MM (2)

7480LG~ YOKE SHAFT (2)
5482 ~ PITCH LEVER (2)

#9621 -~ WASHER~FLT-2.6 (2)

MAIN GEAR ASSM=-AUTO

MAIN SHAFT-AUTO

BEARING BLOCK ASSM-SMALL
TAIL BOOM MOUNT
BEARING~THRUST~10x18x5

HHPROMNENR 2D

b N e

231
232
237
243
252
261L

263L WASHER-FLAT=-3MM

274
276L

SCREW-S5H-3X10MM
SCREW-SH-3IX1eMM
SCREW-SH-2X35MM
NUT=-LOCK-3MM

SCREW=-SET-4X4MM
WASHER~FLAT-4MM

[

DO OO kD

SCREW-SH-4X10MM
WASHER-FLAT-3MM

BUILDING STAGES 6 & 7 - MAIN CHASSIS/LANDING GEAR FINAL ASSEMBLY

STARTER CONE
BEARING-606 OF
BEARING ROLDER-606
PLATE-FRONT FRAME
CAMLOCK MOUNT PLATE
STARTER CONE SPACER

o N

231
232
235
237
242
243
266
276L
287

SCREW-SH-3X10MM
SCREW-SH-3X16MM
SCREW-SH-3X12MM
SCREW-S5H-3X35MM
RUT-HEX-3MM
NUT-L0CK-3MM
SCREW-PK~-#4X3/R"
WASHER-FLAT-3MM

[
MR h B b

BAG 6

545
546
656
9513
9600

BAG 7

21231
9441
9491
8503
9504
9505
9511
9558
9580

BAG B

1130
457
459
9551
956
9562
9564

9603

BUILDING STAGES 8 & 9 = SERVO TRAY & CONTROL SYSTEM MECHANICAL ASSEMBLY

"L" LEVER

PITCH TORQUE LEVER
BEARING-BALL-LF-740
SERVO MOQUNT PLATE
SERVO FRONT SUPPORT
COLECTIVE LEVER-A
COLECTIVE LEVER-B
4MM COLLAR

PITCH LEVER SHAFT (CLCTV)
BEARING-BL-ALRN LVR=-4X8X3

COLLECTIVE COLLAR

BUILDING STAGE 10 - INSTALL SWASHEPLATE

PIVOT BOLT D

FIVOT BCOLT E
SWASHFLATE SET
ANTIRCTATION BRACKET
ANTIROTATION BOLT SET

#9610 - SPACER-NYLON (1)

#5615 = SCREW-SPCL-3IX16MM (1)
#9619 - COLLAR-STAND OFF (2)
#9620 - BALL-THRD~SPCL-SMM (1)

[N YRS WU EE Y REEN

FRHR L

BUILDING STAGE 11 - TAIL ROTCR REAR DRIVE UNIT

TAYL DRIVE SHAFT W/PULLEY

TAIL PITCH LEVER

TAIL PITCH PLATE
MOUNT-TAIL BELT DRIVE
SPACER-TAIL

SIDE PLATE-TAIL
BRACKET-TAIL LEVER
BEARING=TAIL-6x12x4
BEARING-TL LVR

BUILDING STAGES 12, 13

DQUBLE END U-LINK
BEARING-THRUST-CRT 4 9
BEARING-S5 3 9

TAIL BLADE SET
STABILIZER BRACKET
TAIL ROTOR HUB

TAIL BLADE HOLDER SET
§9564A - TL BLD HOLDER
§9564W - TL BLD HOLDER
BEARING=4X9X4

& 14 - TAIL ROTOR

B B B b e

2

HHEMENN

231 SCREW-SH-3X10MM 3
252 BCREW-SET=4X4MM 3
263L WASHER-FLAT-3MM 2
243 NUT-LOCK-3IMM g
266 SCREW-PK-#4X3/8" [
276L WASHER-FLAT-3IMM 2
278 WASHER=-4%BX0D.5 6
9521 WASHER-TEFLON L}
9578 WASHER-NYLON 4
237 SCREW-5H=3X35MM 2
243 NUT-LOCK-3MM 2
233 SCREW-SH-3X25MM 3
241 HUT~HEX-2MM 1
243 NUT-LOCK-3MM 3
258 SCREW-SH-3X6MM 4
262 WASHER-FLAT-2MM 2
269 SCREW-SH-2X12MM 1
276L WASHER-FLAT-3MM 4
5611 SCREW-SPECIAL-2X4.5 2
9621 WASHER-FLAT=-2.5MM 1
FINAL ASSEMBLY

231 SCREW-SH-3X10MM 4
232 SCREW-SH~3X16MM q
242 NUT-HEX-3MM 2
243 NUT-LOCK-3MM 7
246 SCREW-PH-2x8MM g
263L WASHER-FLAT-3IMM 3
276L WASHER-FLAT-3MM &
5611 SCREW-SPECIAL-2X4.5 4
9623 WASHER-FIBER-3IMM 4

w—_




'
m\,
m

GMP QTY GMP
PART 4 PARTS /KT PART HARDWARE QTY
BAG 9 STAGES 15, 16 & 17 - CARRIER UNIT, FIT ROTOR HEAD, CABIN ASSEMBLY DELTA 3 ROTOR HEAD - ROTOR HEAD ASSEMBLY & BUILDING STAGE 16
1871 CAMLOCK 1 223 SCREW-PH-3X10MM 1 227 CONTROL ROD-2X30MM 2 233  SCREW-3IX25MM SH 1
2091 RUBBER GROMMET 1 234 SCREW-SH-3X20MM 2 9719 YOKE BLADE HOLDER ASSM 1 240 SCREW-4X30MM SH 2
509 MAST LOCK 1 241 NUT-HEX=2MM 1 #2237 - SCREW-3X35MM SH (2) 242 NUT-3MM 1
510 PIVOT ARM 1 242 KUT-HEX-3MM 1 #245 = SCREW-2X6MM PH (4) 275 NUT-4MM LOCK 2
511 CONTROL ARM 1 243  NUT-LOCK=-3MM 1 §521 - HOLDER (2) 9615 SCREW-3X16M4-SPECIA 2
512 RADIUS ARM 2 245 SCREW-PH-2X6MM 2 £523 = BEARING-10 15 (2) .
813 COLLAR-PIVOT ARM-2¥3X3.1 2 249 SCREW-PH-2X16MM 1 #524 - BEARING-15 20 (2)
566 NEEDLE PIN-2x11.8 2 255 WASHER-FLAT-2MM-0.S 4 £525 = BEARING-CRT 6 12 (2}
263L WASHER-FLAT-3MM 2 $#526 =~ THRUST ADJUSTER (2}
#5722 - YOKE (1)

535 MIXING ARM HOLDER 2
BAG 10 CONTROL RODS, ROLL ROCKER UNIT & ALLEN KEYS 536 MIXING ARM 2

538 YOKE DUST CAP 2
282 ALLEN KEY 2.0 mm 1 221 SCREW-PH~2X10MM 7 539 DAMPER COLLAR A 1
283 ALLEN KEY 2.5 mm 1 241 NUT-HEX=2MM 7 540 DAMPER COLLAR B 1
289 ALLEN KEY 1.5 mm 1 226 SCREW-PH=2X8MM 2 541 BEARING-HK 0408 2
250 ALLEN KEY 3.0 mm 1 262 WASHER-FLAT-2MM 16 565 NEEDLE PIN-4x29.8MM 1
1110 ROD END PIN TYPE 5 272 SCREW-PK-#2X1/4" 2 566 NEEDLE PIN-2x11.8MM 2
211 5MM STEEL BALL 9 287 SCREW-ST-3X3MM 1 570L BALL LINK 8
219 CONTROL ROD-2X70MM 1 £611 SCREW-SPECIAL-2X4.5 5 9543 DAMPER 1
228H CONTROL ROD=-2X45MM 4 8609 CONTROL ROD-2X12MM 2
229 CONTROL ROD=-2X80MM 1 9619 COLLAR~STAND OFF 4
570L BALL LINK 15 9620 BALL-THREADED-SPCL-5MM 2
576 CONTROL RGD~2X100MM 1 5625 STUD-4X27MM 1
578 CONTROL ROD-2X120MM 2 9630 ROTOR HUB~FLYBARLESS 1
579 ADJUST JOINT B 2 :
5522 ROLL MIXER SET 1
9582 CLAMP-TL PUSHROD 4

BOX ITEME -

1790 STRUT TERMINAL 4

556 TAIL ROTOR CONTROL WIRE 1

5575 COOLING FAN COVER 1

558 TAIL ROTOR CONTROL TUBE 1

559 FUEL TANK 300CC 1

6420 TAIL DRIVE BELT-XL630 1

676W HEAT SHRINK=-MN 1

692 PITCH GAUGE SCALE 1

89506 MAIN FRAME-RIGHT 1

8507 MAIN FRAME-LEFT 1

5519 SERVQ MOUNT SET 1

9550 ROTOR BLADE SET-MN-COMPLETE ¥

9552 TAIL BOOM (OCT)-28" by

9585 INSTRUCTION MANUAL SET 1

3586 TAIL STRUT TUBE 2

9587 CANOPY FLOOR 1

9588 STABILIZER SET 1

570 CANOPY SET 1

491 DECAL SHEET 1

o www 1017 oralorickat




‘:&/‘“

'Paqe !

KIT BREAKDOWN FOR LEGEND KITS: J00FTE, J00FTB, I00ETR, F00TB, 30076, 900CE, 900TEA, S00KC, 900CF, 900FH, 900FH, F00EH

MER S DESCRIPTION ¢ © - 1

.

—

EAG | BUILDIKG STAGES [ & 2 - ENGINE DRIVE & COOLING FAN

- PaTs b B SIS LG 1 e L U e _
© O7Y PIECE! , i 5 KEA; : CPA- B P B

- I
“

Rl S

FS6NE CLOTOR e ASaN
691  FLYWHEEL ASSM T00L
841 CLUTCH ASSEMBLY

_
-
| -}

GZBNE TFLVWWEEL/FAN ASSH - _ : _ ©
9536 MOUNT-ENGINE 1607, =
957  WOUNT BRACKET +-% + » % 77§ = {

]

2311 GCREW-SH-3X10MA
235 SCREM-SH-3X1ZHM
239 GCREK-SH-4515RY4

66 GREW-PE-84X3/8" .
276L  HASHER-FLAT-3HK - & ¢ <

o B

T L L

I Y | RSN R
o g L
RN Y| PR R pP

s
-

BAG 2 BUILBING STAGE 3 = LANDING GEAR * ~ * =5 * °7 % - 0t T

PARTS BAB §:  900-2 9002 G00-3 B00-7 900-2 9007 900-2  900-2 9a0-7
GTY PIECES FOR:  FTB PTE  ET T8 % CE CBA KCA PR RN B

] m— ——

10ING  SKID-LANDING: = . [ . . . 2.
110 CLAMP-LANDING SKID . - & ¢ > 4

9507 STRUT-LaNDING ©© U LTt i %

PP

-

731 GLREM-GH-3X108H
243 NUT-LOCK-3HM

i
1
i
1:
o T
H r 1
b
3
1
]
’
]
+

2
4 :
2. -
4
4
8

v PR
B L A
e

. w
[.= Y SR | )
’ [= =T <R~ L

276L  PASHER-FLAT-3MM

- - - R S »
N * A R =
- - ) LA -
p x
= -
- 3
# -
- - 5‘ J -~
- 3 R . j
’ i . z 53 &
- - ¥ - E3 2

www.1017.org/cricket




i

- Page i

KiT BREﬁKDGﬁN FUR LEGEND KITS: 900FTH, ?OUPTE FO0ETR, 900TE, 200TE, ?UGCB FO0CHA, ?UUKC 9G0CP, GOOFH, QOUFH FO0EH

ITEN 8 BESERIPTI&N HER 2,1 £ LLB
R PR SBUTCIING S TABES T -5 = mn:mmmv
PARTS BAG 4: 900-38 900-3B. 900-32  900-34  900-3A  900-3C  900-3D 900-3F  900-3F
w PIELES FIR:  FTB  PIB ETB ! T8 6! {8 CBA KCA CPF\ FK PH  EH
1730 cnss-cmmm seaﬂ 3 TR RN
4078 COLLAR-W/SS | & i X8 SN L R '
¥5 TG COUNTER GERR™ 131 i  E— T | S Ea—
4650  CROSS REHBER-HEX 2 2 2 ? 71 2 2
485NG  MAIN FRANE SPACER SHAFT i { 1 i i} { |
JO76 BEARING (F-1080 17 ., . -~ - £ ¢ 2= 3 2% .. i, Y S B
6042  BEARING-696° - . T - P % 2 L R PR 3
BUBNS STAY-RIGHT FRONT : ~ .~ % ST B
BGNG STAY-LEFT FRORT N T
BISA  MAIN SHAFT-AUTD ; !
B740F COUNTER PULLEY FLANGE i 1} 1
B7R0 COUNTER PULLEY & o~ - - L & A R
9480 CLCTY PITCHS 55} IR EEE N
9504 - NAIN GEAR ASSH-AUTD ~ © - RS
9515 RAIN SRAFT-AUTO 1 T
9524 BEARING BLCK AGSH-SHL z 2 i 1 } !
9555  TAIL BOGM HOUNT 4 4 4 4 4 4
Y584 BEARING- THRUSWuxtsxs SR N T T T
. 231 SCREW-GH-3X10MH © 3 ° BN, - 19 - 497
g 237 SCREWCSH-3IAMA RIESRE e -1
. 737 SCRER-SH-3TSSHN § 4 1 B
743 NUT-LOCK-341 3 9 9 g
257 SCREW-SET-4X4MM z i 2 2
761l WAGHER-FLAT-MN - ¢~ - < - . =& - e N
263 WASHER-FLAT-BM : 1 S0l i ll LR =
274 SCREH-GH: 4imnﬁ n TR TR : T H 5
276l WASHER-FLAT-3HH 8 B g 8 B} 8
BAG 4 BUILDING. smszs 5T - HaIN mﬂssmmumr:ﬁ smﬁ anL ASSEHBLY SRR P
© PARTS BAG #: " G00:4R 900-3A S00-4A . 900:4A © 00944 - 90_0-:‘45 “ 950448 900 4ﬂ ©og-4b ,
OTY FIECES FOR:  F18  PIB  ETE 5 61 (B TBR KA EPA TH PR EH
442N STARTER CONE 1 i 1 i 1
450 BEARING-506 GF ) ! 1 T For
450  BEARING HOLDER-06 -~ : ~ - ¢ 2 . 2% " %2 2 2 L
BIONG  PLATE-FRONT FRAME. - i 10 S {
9512  CAMLOCK NOUNT PLATE ] i 1 ] i

7337 STARTER COME SPACER
231 SCREW-SH-3X10MN

] mm - ma e wsT es

P o o3 e e o e ] e
A P
[

e - .
R o N T . el Ll :
L

ot !

. 1

{

1

] b b 5 b b b
232 SCREN-GH-3XTeMH N Y & 4 T8
235 SCREM-SH-3%12Md . - : R PR} S B B -y
737 SCREM-GH-3A3SHH - - R LR Cpo g =i
242 NUT-HEX-3HM b 6 5 5 b b
. 243 NUT-LOCK-3HH Woow 10 10 07 1 1 ! 10
752 SCREW-GT-4X4NH z z 2 2 7 2
266 SCREM-PK-#413/8" . . VI A B N _ F L
Z76L  HASHER-FLAT-SHY . A B VAR VR 1 VR R VR B 1 1z, " 12

WWW. 1017.org/cricket




“h

. _-'__"1-" .
s Page 3

KIT BREﬁKDﬁWH FUR LEBEND KITS: 900FTH, ‘?GGPTB QﬁOETB ?U(JTB QUGTB ?OUEB ?(!UEEIA ‘PGOKE. ‘?UGEP '?OOFH F00PH, 900EH

3P ER D
1840 “L* LEVER 2 2 2 2 2 i 2 23
475 PITCH TORQUE LEVER § i 1! § 1 i 1 1
4885 BEARING-BALL-LF-740 2 24 2 22 ; \
- 8580, SERVD HOUNT PLATE . 21 T 1.6 3 S
956" -SERVD FRONT UF'P{] i 1 : i R,
9517 COLECTIVE [EVER-A 5 % 38 470 ¥ § % % B RS EEANAEY H-32 13 :
9518  COLECTIVE LEVER-B 1 P | i i i i 1
9520  4HM CALLAR . 1 1 11 i i 1 i i 1
m.ﬁﬁiJ_EII.EH.LER_SHHFLJELQW) N NS T S R i NN R Lt _,
, (9581, BRNG-BL-ALRY LVR-4XEX3 - S8, 4: 544
. - 9524 COLLECTIVE LoLLA 2 : I
- 231" BREN-SH=TXROME & - i R S ’ -
M3 HUT-LOCK-3KH -8 8 ! B B 8
752 SCREH-GET-4X4HN 3 3 3 3 3
2631 HASHER-ELAT-SH 2 : 2 21
266 ; % : |- :
© 2L - AT=3IN h N ;
I8 . WASHER=AxBy0.5. :
9521  WASHER-TEFLON i 4 § |
9578 HAGHER-NYLON ' 4 ' 3 4 4}
R
* MG BHILDIHG smee,_wg NSTALL - SiAs!
<> L LPARTSRAG Be 900-4A 1 90 o
‘- % $ii picEs b o bW oo Ed
545 PIVOT BOLT 0
548 e PINOTBOLT e i :
456 - SHASHPLATESET: % s« 2 01, -
9513 - ANTIRGTAYION BRACKE -1 ) L x -
—-——~¢--~%~10—-~H¥L«BH SPARER— s O KN b
9615  SPECIAL SCREW-3X1&HN - { i
919  STAND-GFF COLLAR ? z
9620 —SPECIATHREAD -BALLSHH————1— I
237 . SCREW-SH-3¥35MH- p 28 M S
243 NUT-LOCK-3MH © . - e A A 2, ; -

"www.1017.org/cricket



LR

2 e

Page 4

KIT BREAKDOWN FOR LEGEND FITS FOOFTE, ?OUPTB QGGEIE

?ﬁGTE 9UUTB, ?UGtB QUOCEA ?OOKC 9GOCP QUOFH ?UOPH, 9GOEH

ITEN #

EESERIFTIDN

e ok Ea

BAG 7 BUILUING STQEE 11 = VAIL ROTOR REAR BRiVE NIy

PARTS BAB #:
GTY PiECES FDR

909-7
FTE

960-7
P13

904-7
ETB

200-7  900-7
LBA KCA

900-7

3
9441

—_ by SHA' WL

—————

CTAIL PITCH LEVER: = v 2% ¥ %

CPA

949
7303
9304

TAIL PITCH PLATE
HOUKT-TAIL BELT BRIVE
SPACER-TAIL

F305
g511
9558

SIBE. PLRTE THIL

BERRIHG TQIL 6x12x4 : f

9580
233
241

BEARING-TL LVR
SCREW-SH-3X250H
HUT -HEX-2H3

243
258
262

NT-LOCE-MN - - ;o .

SCREW-GH-ZR6HN.

RASMER-FLAT-2MH © © © %

269
2760
3b11

SCREH-SH-ZX 120
RASHER-FLAT-3MN
SCREW-SPECIAL-234.5HM

9421
9822

HASHER-FLAT-Z.6%%
SLREW-SH-2.SXaHH: .

¥ 3

{

{

{
L1
,f: l “
i 2 H

1

3

1
3

X
Pg

I

4

2
1
1

- PARTS BAGLH:

@1y PIECES FOR:

163CP  TAIL ROTOR GEARBAX- CHPLT 4 7 l
163F  SPACER-CUTFUT SHAFT T ‘
164CF HOLDER SET-TAIL aLnns T3 ,
444 GEAR DRIVE ASSH-TL:RIR:. o i 1
450  BEARINB-BALL-A04-11 : 7! ‘
450  HOLDER-BALL BEARING-696 : § |
452 HOLDER-BALL BEARING-603 : yll ‘
453 MOUNT-TAIL BEARROX e i e 1 N .
454 CLAMP-TAIL GEARBOX ~ PR T 1 Lol _
455  MOUNT-TAIL_BOOM . ' 4 3
456  HINGE-TAIL FITCH : 2
457 BEARING-BALL-CRT 49 : 7 \
453 PBEARING-BALL-85 39 i 21
‘461 PIN-NEEDLE-2CB.BMM : N !
462 HUB-TAIL ROTOR . . ] I
AGS___ PITCR_PLATE SET=JAIL - R S W
3 * ¥ . : PR =

www.1017.org/cricket



l: BAG B BU!LDINB STﬂGEs 12, 138 14 - TﬁEL ROTOR FINﬂL RSSEHBLY
PARTS HAG §: 700-8  900-8  900-B 900-8 F00-4

F00-8 900-8  906-8

A1) PIECES F{]R_ ETR__ PTR. _ EIR

1130 DOUBLE Erm i LINk "

-----

—_ 457 BEARTNG-THRUSTSCRT A

_LRA . Av: S

A5%  BEARING-SS 3 9
9351 TAIL BLADE SET
954 ASTﬂﬁlLllER.HRACKEi, :

9562 TAIL ROTOR HUB:
95648 TATL BLADE: H{]LDERQ SR 1Y
_ o54AB_TAIL BLADE HOLDER-B. S © ¢ P30 o 7

231 SCREH-EH-3X10HM

3603 BEARING-4%9%4 z
4
234, SCREH-SH-3120MHY i

e G e ) . .
B RS IS IR T R e B H O
L4 ¥ ., [ .

v g e A AL
e ba e ha B arcies k3 e pa %R
e By v - .

247 NUT-HEX-3RR :
243 NUT-LOCK= KFH
245 'QPR£H~EH.233HE

o e \a>m;u.‘ u_“
Gk b B R RERE 2 e po SRS
T e

263 UASHER-FLAT- SHM

2761 WASHER-FLAT-3MR
5614 SCREH=SPECIAL-2Y4. 5HY

w e et e i
v M O Gl TR [N R R <
T ;o

9623 WASHER-FIBER-3MH: <

BA6 % GIAGES 15, 16 & 17 - CARRIER UNIT, FIT ROTOR HEAD, CABIN ASSEMBLY
PARTS BAG #: 900-94 960-94 900-94  900-984  900-94  900-9K

900-98 900-98  900-9E

B

EH

T FIECES EOR:FIB_ PTE __ETRS T8 1§

1—97’1 mnmcg
2091 - RUBBER. FRnﬁHET

—LE
£

LBA . KCA- [RA_ EH

509 HAST LOCK
30 PIVOT ARH
511 CONTROL ARH_.

512 RADIUS Aﬁh

- ',.A.-...\_.-
-(_,; : ”

S13 ° COLLARSPUT mm zxsxs T

223 GCREW-PH-3X10MN
241 NUT-HEX-2HM
— 242 NUT=HEX=3HM

M5 SCREW-PH-216HH
248 SCREW-FH-24148§

{
1
1
i
2
e Sbb e NEEDLE PIMsZRAL . = 2 3
i
{
i
7
- i
255 uqsusa_F.LnuHH_n 5 §

RV S
P v B3 4 e e RO R R e bl

www.1017.org/cricket




"r

‘*.4 “
Page 6

KIT BREQKDDHN FOR LEGEND KITS ?UOFTB ?GGPTE 9OGETE, F00TR, 900T6, F00CE, 300TBA

, F00KC, JO0CP, JUUFH, 900PH, J00EH

. ITEH s

DESCR%FTIU RN

PRI
e b
#

PARTS BAG #: 900-10A %00-108 900-108 900-10A 900-10A  900-108 900-10BI00-108 900-10B
aTy PIECES FOR FIE  PTB ETB ! TR T6¢ CB CBA  KCA  CPA FH PH  EH
T I I A T - -
267 ALLEN,XEY
283 ALLENKEY 2.5 & 3
789 ALLEN KEY 1.5 an i
290 ALLEN KEY 3.0 mn (!
{1110 RGO END PIN TYPE 5 !
TZ11 SN STEEL BALL AN B
209 CONTROL ROD-Za70mM: © © 7 4. T C t 1
2280 CONTROL ROD-2ud3HM- - . . 7 3 ° ~ SN T4 7
729 CONTROL RG0-2X90MN [ { T
S70L  BALL LINK 5 5 ;
576 CONTROL ROD-2X100HK I i ;
578 CONYROL Kog- ZHZOHH P i Tz
§79  ABJUST JOINTIB ¢ "7 3
9527 - ROLL WINER'SET LB SR CR I R
3582 CLANP-TL PUSHROD ) 7 3 T
221 SCREH-PH-2X10MH 7 7 7 7
241 NUT-HEX-ZHM 7 7 7 71
286 SCREW-FH-ZYENM. - T A BT N A
: 262 WASHER-FLAT-2H: ° S T Ak SR RSTTIE ST N
P e A TRES REE 1 A 2 SRR MRS 25
. S6i1  GCREW-SPECIAL-ZX4.S5MK 5 5 5 5 g
B0y nsﬁs ¥ g ; i VAN SR I LR ERRE I
' PARTS B i %ﬂ i 900,:.11.4 500-£1A: Got-118 200-114 990 ua 990 “iiB900<ifi - tmmm e
ATY PIECES FOR: FT6 PIR ETR ! T8 61 (6 B Kt R W PR £H
1790 STRUT TERMINAL 4 4 i 4 4! 4 4 4 4
556 TAIL ROTOR CONTROL WIRE 1 i L i i i 1 ! {
§575  COOLING FAN COVER. . . - - 4 : . 2L &3 44 1.+ 1% IR
558 TAILROTOR CONTROE: | S R 1) RS
559 FUEL JANK 300CC° i IR AR e SRR S i
§426 TAIL DRIVE BELT-¥LA30 i { 1 ! B i 1 1 {7
476H  HEAT SHRINK-MN ! 1 i1 i { ! ;
492 PITCH GAUBE SCALE i ! ! { i1 { ! 1 i1
| 9506 - HAIN FRAPE-RIGHT 1 NN ! S A T A T
9507  MAIN FRAME-LEFT. i ALt e 4 1 2SI VPR S B LS O
9519  SERVD HOUNT SET " ° ° 1 e |- B L T B
9556  ROTOR BLADE SET-MN-CMPLT i I i { i :
- 9557 TAIL BOOH (6CT)-28° 1 1 { i 1 1 { 1 it
#9585 _ INSTRUCTION MANUAL SET i 1 i i P 1 i !
9586  TAIL STRUT TUBE : I P R T R R FE TN
+ 9587  CANOPY FLOOK -~ . 5 - » o b D 4017 251y U S R0 MO SRR ER L i
9588 BTABILIZER S IR R 05 s R T L e W
970 CANDPY SET i 1 i 1 P! 1 1 i bl
. 991  DECAL SHEET i 1 Py S i | i
ADDENDUN SHEET | ¥ i { { 1!

www.1017.org/cricket




»[.,

Paqe 7

I
-

KIT BREAKDOWN FOR LEBEND KIT5: 900FTB, 9GOPTE, 900ETR, 900TH, 9007E, QGGEH ?GOEER ? OKC, ?GUEF 900FH 9@0PH 900EH

P
T -
s v
woeon 1
-
. - .
PR
. o ’
& i -
- . i ol .
s w - -

PARTG EAG &:  900FH
ATy PIECES FOK: __ FIB

536 MIXING ARM
538 YOKE DUST CAP
539 DANPER COLLAR A

_ . 540 DAWPER;COLLAR 8 2 3 :
¢oo AL ; BEARING-HK0de8 2% > R
S SAS C NPEDLE:PRCAS28: gl S :

546  NEEDLE PIN-2411.BHH 2
S70L  BALL LINK 8
LAHPER. b
R s
. [ B Sl
_9820_"_ HAUL-THREADE 2 :
9425  STUD-43274M ; f
9630 ROTOR HUB-FLYBARLESS : f
9719 VOKE_BLADEROLDER 4SS B — - ‘
233 - SCREW-3(Z5SM BHS . - . & ; [R N bl
© 234 SCREH-SH-3X20MH . 25 - A
740 SEREW-AY3OMH_SH_- i t el S
242 NUT-3HN : l
243 NUT-LOCK-3HM : 2
2hIL__ MASHER-FLAT- SEH - - H _2 ——
275 -NUT-MLOCK : 2 )
. W : % . -
: 9515, R 2 :
R i : DI

www.1017.org/cricket



]
L]

KIT BREAKDODWN FOR LEGEND KITS: RUGFTB, 900PTR, 900ETE, 904

Fage

TEH & - DESCRIPTIOH

TE, 90076, G00CB, 900CKA, 900KC, 900CP, 900FK, 900PH, J00EM

PR

FART #900FH  ROTOR HEAD-PRO-LG

T IPARIE BAG T WS 5

T e

B

9519F YOKE BLADE AGSH-PRO-LE
520 GIMBAL SEESAM

SSOFNE HUE WACHINED - -
532 PADDLE PLASTIC :
533 GINBAL SHAFT © °

| mn mm

334 SEESAW BEARING HOLDER
233 MIXING ARM HOLDER
336 MIXING ARH

T

i

i

I

2

i i

: 7

! 2

: 2

S37F BEARING GINBAL SHAFT © - . . - RN - SRR

SI8 YOKE DUST CAF- © i v s i it D LY P

539 DAMPER COLLAR'A- R : .

540 DAMPER COLLAR B : ]

541 BEARING HK 0408 ; 2

542 STABILIZER BAR 200ma ; 2
543" DAMPER RUBBER™ . LT T

548 BEARING LF 940 - . % il 23 SR 2
- 549  PIVOTBOLT A -~ = %%t ghg o 2

. 565  NEEDLE PIN 4x27.8 ! I

46  NEEDLE PIN Zx11.8 | 2

567 NEEDLE PIN 3xi5.8 ; !
"233  GCREW-CH-3XZSMN . - T ;_ 0 i 1

A4 NOT-ZHN 0L 5o _ 4

745 GCREW-PH-2R6MM =~ ° ° g L e 4

246 SCREW-PH-ZYEMH ; ; i

248 SCREW-PH-2Y14HH i : 4

252 SCREW-ST-4HH ; ! !

TITS NOT-LOCK-AMM. L . o T v ol i MR T 7

278 - BASHERSFLAT-4MN. * L Ty R 2k z
288 GCREH-ST-AYeMH ™ © & == " . - . 3L R S5

T L LT e Y

www.1017.org/cricket




QUUTB ?UGTB 90058 QGOBBR. QGDKD ?GOEP QUGFH 900?H 9GGEH

o

e

Q1Y PIECES FOR:
1830 BEARING-PLAIN-4X8%E

PART $9005H  ROTOR READ-ELITE-LG

BAG h: S00ETE
PIB ETB

Th 18

"~ 900ER

"
xx

183F - ARM- FLYBAR cmm i
4021 FLYBAR
449 - BEARING: FLvsnﬂ

4h6E  ARM-PITCH
483 SPACER-ALUMINUM
_4B3E  SHIN-HIX ARM-0.010

4BSE  SHIM-MIX ARM0.01S: - ;; i

48SE SHIN-BLD: HLDR 8,015 *

S aef CHIN-BLDHIDR-Gg20 s c e vt T

487 SHIH-BLD HLDR-6.030
4BBE  SHIM-GPINDLE-G.010
,“____w,__ﬁﬂli,_,s*lHDLE

S20E  GEESAR
SZIE . HOLDER- Hnm mns
S27E_ YORE:- 3

525 BEARING-THRUST- LRT 7}5

S26F  BOLT-THRUST-3X16MM
SZ9F __SPACER- BLEDE+HULDER

SI0E  HUk o 1

FEY PABBLES-FLQSI!C
gy SIHE. . ARH-HISING.

537P  EEARING-BIKBAL SHAFT
339 COLLAR-YDKE DANPER-A
343 . _RUBBER_DAKKER

565 PIN-NDL-4K29.5 .
5050 BEARING-BL-WSBIL: |
570 COLLSR-4HK "

9617  COLLAR-STAND OFF
9620  BALL-THRD-SPCL-5MH
5171 BEARING-RL-WNLEI00AITY

1

5194 HASHER-FLAT=314.5K0.5
21 BALL-SH STEEL. 5 -
731 SCREWSSCKT_HEAD-Itiofn"

235 SCREM-SCKT HEAD-3X(Z2MR
236 SCREW-SCKT HEAD-ZX14MM
280 SCREH=SCKT. HEAD-4X 30N

e 2ABE-. SCREM=PAN HD= RGN

R ‘ NPT
N T T R T - T
A | e e

Z47E  SCREW-PAN HD-2.2%9.0NH
2533 SCREH-SCKT HEAD-3A30MA
— 258 SCREH=SCKT HEAD=JL6HH

267 WASHER-FLAT-2HM . -
msmn 23 e BFACER

275 WUT-LOCK-0NN
. 276, WASHER-FLAT-3H-BLK
057 GCREH-SOKI-HD-SET-1E3MH

b i N

7 '

4 :

T 2 R o ? 5 o " e l.

i Dre bl 2% i LR I S 3

243 NUT-LOCK=3MM R : : s ¥ < 4

A * i i ¥ 3

2t ; ;

{ ; :

261 WASHER-FLAT=X10¥0.9MH : P : ; 4

T ’ ' ,, o

7! : ;

8 4 : ;

288 . SCREW-SCKT HD SET- 4xatm-_ R ; A P R T
TSRS EEE

5164 " GCREY- PAK HD-3X10HH,

9514 . SCREM-SPLL-Tpfqm - = 7 1 L o e %

OJMh‘unLCbM!-J-ﬂ-N'LJ—'M NJ""M’\."-P'M.h-‘h-b-\hMMH-hHL—MMP\'!-MHMMhﬂ)—‘H}‘—:—-n.h.-mhw—'mMi-—-MMmpﬁw

www.1017.org/cricket




